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Software Version: 23.06.1602

FR1 N7 MIMO-ANT3

Frequency Stability

BNaEd (iﬁf) Ba(n'\gl\f'vzi;:lth Arfen (I;Arﬁg) Modulation RB D?;)/ipar;i;)n Verdict  Environment
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0035 PASS NV
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0028 PASS Lv
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0069 PASS HV
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0063 PASS -30°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0071 PASS -20°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0026 PASS -10°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0027 PASS 0°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0069 PASS 10°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0042 PASS 20°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0064 PASS 30°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0082 PASS 40°C
7 15 20 507000 2535.0 DFT-s-OFDM QPSK  100@0 0.0034 PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A3-10f 28

TEL : +86-512-57900158
FCC ID : 2AFZZPN74G



samranas. FCC RF Test Report

Report No. : FG482619J

Peak to Average Ratio

B’;{Ed (iﬁf) Ba(n’\ﬁ:gv;;tlth Arfcn (';/:Iig) Modulation RB R(ZSBU)” Iz&rgl)t Verdict

7 15 20 507000 2535.0 CP-OFDM QPSK 106@0 7.51 13 PASS

7 15 20 507000 2535.0 CP-OFDM QPSK 1@0 7.21 13 PASS

7 15 20 507000 2535.0 CP-OFDM 16 QAM 106@0 7.37 13 PASS

7 15 20 507000 2535.0 CP-OFDM 16 QAM 1@0 7.29 13 PASS
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Occupied Bandwidth

Band (ﬁﬁf) Ba?@ﬁz'?th Arfen ('Jﬁ(z]) Modulation RB (?wivzv) 26(UII\/|BHzB)W
7 15 5 507000 2535.0 CP-OFDM QPSK 25@0 4.4654 5.065
7 15 5 507000 2535.0 CP-OFDM 16 QAM 25@0 4.4738 5.102
7 15 5 507000 2535.0 CP-OFDM 64 QAM 25@0 4.4712 4.983
7 15 5 507000 2535.0 CP-OFDM 256 QAM 25@0 4.4742 5.055
7 15 10 507000 2535.0 CP-OFDM QPSK 52@0 9.2772 10.03
7 15 10 507000 2535.0 CP-OFDM 16 QAM 52@0 9.2921 10.07
7 15 10 507000 2535.0 CP-OFDM 64 QAM 52@0 9.2766 9.903
7 15 10 507000 2535.0 CP-OFDM 256 QAM 52@0 9.2894 9.993
7 15 15 507000 2535.0 CP-OFDM QPSK 79@0 14.095 15.01
7 15 15 507000 2535.0 CP-OFDM 16 QAM 79@0 14.117 14.91
7 15 15 507000 2535.0 CP-OFDM 64 QAM 79@0 14.097 14.85
7 15 15 507000 2535.0 CP-OFDM 256 QAM 79@0 14.127 15.37
7 15 20 507000 2535.0 CP-OFDM QPSK 106@0 18.936 19.77
7 15 20 507000 2535.0 CP-OFDM 16 QAM 106@0 18.97 19.85
7 15 20 507000 2535.0 CP-OFDM 64 QAM 106@0 18.938 19.92
7 15 20 507000 2535.0 CP-OFDM 256 QAM 106@0 18.874 19.72
7 15 25 507000 2535.0 CP-OFDM QPSK 133@0 23.719 24.71
7 15 25 507000 2535.0 CP-OFDM 16 QAM 133@0 23.764 24.7
7 15 25 507000 2535.0 CP-OFDM 64 QAM 133@0 23.778 24.84
7 15 25 507000 2535.0 CP-OFDM 256 QAM 133@0 23.76 24.68
7 15 30 507000 2535.0 CP-OFDM QPSK 160@0 28.558 29.84
7 15 30 507000 2535.0 CP-OFDM 16 QAM 160@0 28.529 29.56
7 15 30 507000 2535.0 CP-OFDM 64 QAM 160@0 28.556 29.88
7 15 30 507000 2535.0 CP-OFDM 256 QAM 160@0 28.568 29.62
7 15 35 507000 2535.0 CP-OFDM QPSK 188@0 33.638 34.8
7 15 35 507000 2535.0 CP-OFDM 16 QAM 188@0 33.543 34.71
7 15 35 507000 2535.0 CP-OFDM 64 QAM 188@0 33.54 34.92
7 15 35 507000 2535.0 CP-OFDM 256 QAM 188@0 33.566 34.82
7 15 40 507000 2535.0 CP-OFDM QPSK 216@0 38.655 39.87
7 15 40 507000 2535.0 CP-OFDM 16 QAM 216@0 38.598 39.9
7 15 40 507000 2535.0 CP-OFDM 64 QAM 216@0 38.604 40.08
7 15 40 507000 2535.0 CP-OFDM 256 QAM 216@0 38.618 39.94
7 15 50 507000 2535.0 CP-OFDM QPSK 270@0 48.251 49.78
7 15 50 507000 2535.0 CP-OFDM 16 QAM 270@0 48.258 49.72
7 15 50 507000 2535.0 CP-OFDM 64 QAM 270@0 48.372 49.92
7 15 50 507000 2535.0 CP-OFDM 256 QAM 270@0 48.26 49.76
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N7(10M)_CP- N7(10M)_CP-OFDM_16
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N7(15M)_CP- N7(15M)_CP-OFDM_16
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N7(20M)_CP- N7(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N7(25M)_CP- N7(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm 4 Ref Value 30.00 dBm

Video BW 810,00 khz" Spar I : ' . Span 50 Mz
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G
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Ref Value 30.00 dBm ScaleDiv 10.0 4B Ref Value 30.00 dBm
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Center 2.53500 GHz . Video BW 810,00 khz" Spar
iRes BIW 300,00 kHz Sweep 1.00 ms (1001 pis)
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N7(30M)_CP- N7(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Video BW 810,00 khz" . Spar I : ' : Span 60 Mz
Sweep 100 ms [ ) 2 Sweep 1.00ms (1001 pts)

N7(30M)_CP-OFDM_64 N7(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Ly Offset 20.00 4B Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm ScaleDiv 10.0 4B Ref Value 30.00 dBm

T 2: : 9100 : Span 60 Mz
Sweep 1.00ms (1001 pts)

Center 2.53500 GHz ) Video BW 810,00 khz" Spar
iRes BIW 300,00 kHz Sweep 1.00 ms (1001 pis)

2h
Oooupied Bandwidth Qczupied Bandwidih
Total Paveer

Transmit Freq Eor
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N7(35M)_CP- N7(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm 4 Ref Value 30.00 dBm

#Video BW 1.1000 MHz' : S I . #ideo BV 1.1000 MHz' i Span 70 Mz
Sweep 1.00ms (1001 pts)

N7(35M)_CP-OFDM_64 N7(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Ly Offset 20.00 4B Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm ScaleDiv 10.0 4B Ref Value 30.00 dBm

#¥ideo BW 1,101 : Span 70 W] 2: . #ideo BV 1.1000 MHz' i Span 70 Mz
Sweep 1.00 ms (1001 pts) 2 Sweep 1.00ms (1001 pts)

Oczupied Bandwidih
Total Paveer
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N7(40M)_CP- N7(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm 4 Ref Value 30.00 dBm

#Video BW 1.3000 MHz' ) Spar I ) #ideo BIY 1.3000 MHz' ) Span B0 Mz
Sweep 1.00ms (1001 pts)

N7(40M)_CP-OFDM_64 N7(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun
Gate; O

Ref Ly Offset 20.00 4B Ref Lvl Offset 20.00 48
Ref Value 30.00 dBm ScaleDiv 10.0 4B Ref Value 30.00 dBm

Center 2.53500 GHz #Video BW 1,300 Span 80 WiHg| 2: #ideo BIY 1.3000 MHz' Span B0 Mz
iRes BIW 430,00 kHz Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)
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N7(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Ba?hﬁ'\gvzi;:lth Arfcn (zgg) Modulation RB Result Verdict
7 15 5 500500 2502.5 CP-OFDM QPSK 1@0 see graph -
7 15 5 500500 2502.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 500500 2502.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 500500 2502.5 CP-OFDM 16 QAM 1@0 see graph -
7 15 5 500500 2502.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 5 500500 2502.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 5 507000 2535.0 CP-OFDM QPSK 1@0 see graph -
7 15 5 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph
7 15 5 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 5 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 5 513500 2567.5 CP-OFDM QPSK 1@0 see graph
7 15 5 513500 2567.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 513500 2567.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 5 513500 2567.5 CP-OFDM 16 QAM 1@0 see graph
7 15 5 513500 2567.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 5 513500 2567.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 502500 2512.5 CP-OFDM QPSK 1@0 see graph
7 15 25 502500 25125 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 502500 25125 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 502500 25125 CP-OFDM 16 QAM 1@0 see graph -
7 15 25 502500 25125 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 502500 25125 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 507000 2535.0 CP-OFDM QPSK 1@0 see graph -
7 15 25 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph -
7 15 25 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 511500 2557.5 CP-OFDM QPSK 1@0 see graph -
7 15 25 511500 2557.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 511500 2557.5 CP-OFDM QPSK 1@0 see graph PASS
7 15 25 511500 2557.5 CP-OFDM 16 QAM 1@0 see graph
7 15 25 511500 2557.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 25 511500 2557.5 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 50 505000 2525.0 CP-OFDM QPSK 1@0 see graph
7 15 50 505000 2525.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 505000 2525.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 505000 2525.0 CP-OFDM 16 QAM 1@0 see graph
7 15 50 505000 2525.0 CP-OFDM 16 QAM 1@0 see graph PASS
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7 15 50 505000 2525.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 50 507000 2535.0 CP-OFDM QPSK 1@0 see graph ---
7 15 50 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 507000 2535.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph ---
7 15 50 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 50 507000 2535.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 50 509000 2545.0 CP-OFDM QPSK 1@0 see graph ---
7 15 50 509000 2545.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 509000 2545.0 CP-OFDM QPSK 1@0 see graph PASS
7 15 50 509000 2545.0 CP-OFDM 16 QAM 1@0 see graph ---
7 15 50 509000 2545.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 15 50 509000 2545.0 CP-OFDM 16 QAM 1@0 see graph PASS
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